# $\frac{\textbf{UNCLASSIFIED}}{\textbf{AD}} = \frac{\textbf{414348}}{\textbf{414348}}$

# DEFENSE DOCUMENTATION CENTER

FOR

SCIENTIFIC AND TECHNICAL INFORMATION

CAMERON STATION, ALEXANDRIA, VIRGINIA



UNCLASSIFIED

NOTICE: When government or other drawings, specifications or other data are used for any purpose other than in connection with a definitely related government procurement operation, the U. S. Government thereby incurs no responsibility, nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use or sell any patented invention that may in any way be related thereto.



Qualified requesters may obtain copies of this report from the Defense Documentation Center, Arlington Hall Station, Arlington 12, Virginia.

The findings in this report are not to be construed as an official Department of the Army position.

.

REPORT R-1668

PROPERTIES AND WORKING CHARACTERISTICS OF CAST CELLULAR AND COMPOSITE MATERIALS

**OMS** Code 5026.11.843

DA Project 5B93-32-008

Prepared by:

L. Polonsky L. POLONSKY Metal Lurgist gist

Reviewed by:

iesm.

A. I. JAMESON Deputy Director Pitman-Dunn Institute for Research

Approved by:

С. С. FAWCETT

Technical Director Research & Development Group

for

GEORGE H. PIERRE, Jr., Colonel, Ordnance Corps Commanding

FRANKFORD ARSENAL Philadelphia 37, Pa.

February 1963

### ABSTRACT

A study was conducted to: (1) produce a variety of nonferrous cellular and composite materials; (2) subject certain composite materials to swaging, forging, and extrusion; (3) determine certain physical and mechanical properties of these materials; and (4) predict the characteristics of untried composite systems from these properties.

This study was exploratory in nature and involved, for the most part, simple combinations of pure metals. The properties of the component phases of the systems studied were determined in the cellular and solid form. The properties of the cast composites showed that, where the difference between the strength of the component phases was not excessive (the stronger phase being no more than four times stronger than the weaker), the properties of the composite system could be predicted on the basis of a knowledge of the characteristics of the component phases.

Some of this material was subjected to working by a swaging process. This improved the strength of the composite materials, but the limited reduction (three diameters) was apparently insufficient to bond the components effectively. Several tests conducted with extruded metal-salt composites showed promise. The salt phase could be made to deform without fracture and the cell geometry was converted from equiaxed to slender voids which were 1000 times longer than their diameter.

Potential application for these materials is discussed. Future work will be restricted to study of the characteristics of extruded composite metal and metal-nonmetal systems.

TABLE OF CONTENTS

,

<b>PART I - Composite Metal Structures</b>	
INTRODUCTION	1
METHODS AND MATERIALS	2
Preparation of Samples	2
Working Methods	4
Testing Methods	4
Mechanical Tests Density	4 9
REGULTS	9
As-cast Properties	9
Wrought Properties	11
Metallographic Examination	11
DISCUSSION	20
PART II - Extruded Cellular Metal	
METHODS AND MATERIALS	24
Extrusion Procedure	24
Examination of the Extrusions	27
DISCUSSION	29
Filters	31
Heat Exchanger Tubes	31
Ultrafine Wire Manufacture	31
APPENDIX - Leaching Note	32

### PART I - COMPOSITE METAL STRUCTURES

### INTRODUCTION

A method for production of porous metal bodies, where the pores or cells are completely interconnecting, was described in an earlier report.<sup>(1)</sup> Briefly, the method consists of filling a refractory mold with a soluble refractory aggregate, thermally treating the mold and casting the metal so that it will infiltrate the spaces between the particles of the aggregate. The aggregate may then be leached away to leave a porous structure which is called "cellular" metal.

As an extension of the earlier work, this investigation was intended to produce a favorable orientation of the voids by working of the cast material. A second objective of this study was to use the cellular metal skeleton as a base for production of composite metallic materials. This can be accomplished by secondary infiltration of the cellular skeleton with a material selected to impart certain desirable properties to the composite structure. It was anticipated that by suitable working of the cast composite, a metallurgical bond might be established between the components. The working operation would also serve to convert both components into long filaments held together by a metallurgical bond. This technique would permit the use of a hard, strong material as the secondary phase because it would be present as slender filaments which should be capable of flexing without fracture. In addition, the secondary phase would represent two-thirds of the volume and, therefore, would significantly contribute to the overall strength of the composite. A third objective of this study was to evaluate the characteristics of cast composite materials in which the primary component would be a granular nonsoluble metallic or nonmetallic aggregate which would be infiltrated with aluminum. This composite would be evaluated both in the as-cast condition and after working. A final objective was to determine whether the properties of composite materials could be predicted from the known properties of the component alloys.

It should be noted that secondary infiltration may be used to combine materials into coherent composite structures that are beyond the scope of conventional alloying or powder metallurgy methods. The components of these composites would be present as two separate but individually continuous phases in the structure.

x

Polonsky, L. and Lipson, S., "A New Type of Lightweight Cellular Material," Frankford Arsenal Technical Report R-1534, April 1960.

### METHODS AND MATERIALS

### Preparation of Samples

The composite samples were produced as 1.5-inch diameter billets, 6 inches long. Figure 1 is a schematic illustration of the three types of molds used for sample preparations. The molds were 2-inch inside diameter by 8-inch long steel pipe, lined with plaster bonded investment material. A 4-inch long similarly lined pipe, which acted as a riser, was positioned over the mold. The molds were prepared by heating to the vicinity of the liquidus temperature of the metal to be cast. The riser sleeves were prepared by heating to the pouring temperature of the metal.

The cellular aluminum skeleton was cast (primary infiltration) as shown in Figure 1A. After leaching, the skeleton was replaced in the mold (Figure 1B), pinned to position it firmly, and the secondary infiltration operation was performed. Where casting with a solid sheath was desired, the mold diameter was increased to 1-3/4 inches and the cellular skeleton centered in the mold as shown in Figure 1C.

The metal skeletons used as a base for the secondary infiltration were all prepared by a primary infiltration of a 20-mesh (0.033 inch average diameter) soluble aggregate (NaCl). These skeletons were either commercially pure aluminum or 40E aluminum alloy. The secondary infiltrants were lead, tin, zinc, #43 aluminum alloy, and eutectic aluminum-copper (A1-33% Cu).

Cellular and solid castings were also made with the materials used as primary and secondary infiltrants for the purpose of determining the properties of the component elements of the composites in both cellular and solid form.

In addition, a number of composites were made by infiltration of nonsoluble aggregates. These aggregates consisted of graphite and Kanamite. The latter is a lightweight proprietary ceramic material in the form of hollow spheres. Its bulk density ranges between 0.3and 0.4 g/cc. The same primary alloys were used for these composites as were employed in the metal-metal systems.

Experience has demonstrated that the optimum mold and pouring temperatures fall into a comparatively narrow range. The exact temperature selected is dependent upon such factors as whether the infiltration is primary or secondary and on the cell structure, mold dimensions, pressure casting technique, and solidification practice.



Figure 1. Molds for Composite Marerial.

Table I lists the conditions under which the sample cellular castings were prepared. The secondary infiltration was accomplished under substantially the same conditions as were used for producing the cellular skeleton, except for infiltration temperatures.

### Working Methods

In order to realize the maximum strength from a composite metalmetal system, it is necessary to establish a coherent structure. This is accomplished by achieving metallurgical bonding between the phases. During the secondary infiltration of the primary skeleton, it is generally best to avoid wetting and alloying. If casting conditions were so arranged that alloying occurred, it would very likely be difficult to control in such a way that the geometry of the system would be preserved. For this reason the more logical approach was to achieve metallurgical bonding through hot working of the composite structure.

The temperatures used for hot working were selected high enough so that the hard phase would flow readily. Press forging in grooved dies provided the necessary constraint and slow deformation for control of the work in the critical initial reduction. The 2S Al-AlCu composite was most sensitive to temperature and had to be press forged all the way in heated dies. Other materials, such as Al-Zn, could be finished by working the heated stock in cold swaging dies after effective initial breakdown. All composite rods were reduced approximately from 1-1/2 inches to 1/2 inch in diameter, a crosssectional area reduction of nine times.

It was not possible to press forge the metal-salt composites under any of the conditions tested. This included metal sheathed composites such as is shown in Figure 2.

Figure 3 shows the design of the press forging dies, and Table II summarizes the working procedures used for reduction of the cast composite structures.

### Testing Methods

### Mechanical Tests

<u>Compression Test</u> - The principal test used to evaluate the mechanical strength of the cellular and composite materials was the compression test. This was done because of the simplicity of the

	Densityi	Maiting Renget	Infil Pr	tration I	empera	ture (°F)
Metal	(g/cc)	(°F)	Mold	Pouring	Mold	Pouring
Aluminum						
2S	2.71	1190-1215	1250	1350	-	· <b></b>
40 <b>E</b>	2.81	1060-1140	1200	1350	1100	1180
356	2.68	1075-1130	1200	1350	1100	1180
43	2.69	1070-1165	1150	1200	1100	1180
A1-33% Cu	3.50**	779.4	1075	1100	1075	1100
Lead	11.340	618	700	850	700	850
Tin	7.298	449	550	625	550	625
Zinc	7.133	787	850	950	850	950

## TABLE I.Mold and Metal Pouring Temperatures UsedFor Primary and Secondary Infiltration

.

\*Values compiled from Metals Handbook, 1948

**\*\*Value** determined experimentally

36.231.S0576/ORD.60



Figure 2. Cross section of Aluminum-20 mesh Salt Composite Material encased in Cast Aluminum, prior to rolling

36.231.S2789/ORD.62



Figure 3. Round grooved Press Forging Die Halves

TABLE II. Procedure Used For Working of Cast Composites with Skeleton of 2S Aluminum

	Initial	L Working	:	Fina	l Working		
Infiltrant	Method	Stock and Die Temp (°F)	Intermediate Stock Dia. (in.)	Method	<u>Temperatu</u> Die	re (°F) Stock	Final Stock Dia. (in.)
Lead	<b>Press</b> forging	400	1-1/4	Rotary swaging	Room	400-200	5/8
Tin	<b>Press</b> forging	500	1-1/4	Rotary swaging	Room	300-200	1/2
Zinc	<b>Press</b> forging	700	1	Hammer swaging (grooved dies)	Кооп	700-500	5/8
Al-Cu Eutectic	<b>Fress</b> forging	006	1	<b>Press</b> forging	900-750	900-800	1/2 x 5/8 (ovæl)
43 Al Alloy	Hammer forging	650 (stock) 400 (dies)	1	Press forging	200	200	1/2

8

test and the ease of specimen preparation. The specimen used for the as-cast materials was a cylinder 1.500 inches in diameter by 1.000 inch high. Since the maximum diameter of the worked material was 1/2 inch, a 0.400 inch diameter specimen was used for testing the worked materials. In order to maintain the same proportions, the height of this specimen was 0.267 inch. The compressive yield strength at 0.2 percent offset was the only measurement used.

<u>Teusile Test</u> - The cellular structures have an extremely small load-bearing capacity in tension, and for this reason the test was not believed to be appropriate for these materials in the cast condition. It was anticipated that the worked composite material could be expected ultimately to develop good tensile properties. Tensile testing was, therefore, confined to these worked materials, and tensile yield strength (0.2% offset), ultimate tensile strength, and percent elongation were determined. The specimen selected was the R-2 type 0.357 inch diameter bar (Federal Test Method Standard No. 151) having a gage length of 1.4 inches.

### Density

Density values were obtained from measurements made on the specimens machined for the compression test. Volumes were calculated from the specimen measurements and the specimen weights in air were used to determine their apparent density.

### RESULTS

### As-cast Properties

The as-cast materials were classified into four groups: cellular, metal-nonmetal, metal-metal, and solid. The properties obtained were the average of three determinations of the apparent density and compressive yield strength. The strength-to-density ratios were calculated from these values.

Figure 4 graphically illustrates the data obtained with the metals in both the cellular and solid form. In general, the compressive yield strength of a material in the cellular form is approximately 10 percent of the solid. The data also show that the potential for development of high strength materials lies chiefly with a material such as the Al-Cu eutectic. In the as-cast form, this composition showed a strength-to-density ratio of almost 700,000 inches. Of course, the eutectic is brittle in the solid form.



Figure 4. As-cast compressive properties of Cellular and Solid Metals

Figure 5 presents the data obtained with the metal-nonmetal composites and Figure 6, the metal-metal materials.

### Wrought Properties

The wrought composites consisted of five combinations. In all instances the primary infiltrant, or cellular skeleton, was 2S aluminum. Table III lists both the tensile and compressive data obtained with these materials. The tensile values obtained with the composites containing the Al-Cu eutectic and the 43 Al alloy merit some comment. The 1.9 percent elongation obtained with the former suggests that eventually the composite technique will make it possible to realize the inherent strength of brittle materials of this type by utilizing the ductile properties of the second component. The Al-Cu eutectic by itself is extremely brittle without any measurable elongation. The data obtained with the 2S aluminum-43 aluminum composite may be compared with the following typical values for the cast 43 alloy.

	Strength	(psi)	Elongation
Form	Tensile	Yield	(%)
Die cast	30,000	14,000	7.0
Sand cast	19,000	9,000	6.0
Permanent mold	24,000	9,000	9.0
Composite	17,500	15,200	14.7

The lower tensile strength of the composite is probably due to the lack of sufficient working to achieve effective metallurgical bonding of the components.

Figure 7 is a bar graph showing the increase in compressive yield/density ratio attributable to foring and swaging.

### Metallographic Examination

The as-cast macrostructure of composite materials depends on the shape and distribution of the granules infiltrated. An aggregate of essentially cubical salt particles contains angular voids, which are approximately equiaxed. These voids are filled with metal during the infiltration process.



Figure 5. As-cast compressive properties of Metal-Nonmetal Composites



Figure 6. As-cast compressive properties of Metal-Metal Composites

36.231.S2792/ORD.62

				Tensile	Properties		Compressive	Properties
Secondary	Der	ısity*	Strength Yield	(ps1)	Elongation in 1.4 in.	Y.S./Density Ratio	Yield Strength 0.2% Offset	Y.S./Density Ratio
<b>Infiltrant</b>	(8/cc)	(1b/in. <sup>3</sup> )	(0.2% Offset)	Ultimate	(1)	(in.)	(psi)	(in.)
Lead	7.74	0.278	2,000	2,200	2.0	7,200	3,300	12,000
Tín	5.46	0.194	5,700	6,000	6.8	29,000	7,500	38,000
Zinc	5.30	0.192	10°900	14,600	15.8	56,000	14,400	74,000
Al-Cu Eutectic	3.15	0.117	18,500	24,200	1.9	179,000	25,900	228,000
43 Al Alloy	2.67	960°0	15,200	17,500	14.7	158,000	16,400	171,000

TABLE III. Mechanical Properties of Wrought Metal-Metal Composites (2S Aluminum + Secondary Infiltrant)

\*Average of 3 samples

.

14

36.231.82793/ORD.62



Figure 7. Effect of Working on the Compressive Yield Strength/Density Ratio of Metal-Metal Composites

It was shown in reference 1 that, with a high degree of efficiency of infiltration, the apparent density of cellular aluminum alloy of a single mesh size is 1.03 g/cc. From the density value of the solid alloy (2.68), it is possible to calculate the void volume and metal volume in the skeleton. This value was determined as 38 percent metal and 62 percent void, a ratio which is independent of mesh size, so long as it is uniform. The surface of a cross-section of a metal skeleton will have 38 percent of its area as metal and 62 percent as void.

Where secondary infiltration of the structure **has** been performed, 62 percent of the area will represent the secondary infiltrant. This same surface and volumetric relationship will hold after the material has been worked (Figure 8).

The microstructures of metal-metal composites shown in Figures 9 and 10 reveal a number of similarities among the several systems produced. In the as-cast condition all display typical cast structures with large grain size of both components. The corresponding wrought structures reveal elongated cells, the microconstituents of which show the directionality produced by working. The light etching phase is the 2S aluminum.

Diffusion between the components has not taken place in any of the composite systems studied, since the time at comperature was short. Metallurgical bonding, as indicated by diffusion, could therefore not be detected by microexamination. However, it is not likely that the continuity of the surface oxide film between components could be maintained with the degree of mechanical deformation applied (a 3:1 reduction in diameter).

Mechanical working also served to strengthen each structure by elongating the cells into fibers. In the case of the 2S-43 aluminum composite, the structure was further strengthened by breaking down the silicon platelets into smaller particles which have been partially spheroidized. The working treatment also increased the density of the composite materials by closing the interfacial gaps. The volume occupied by these gaps is characteristic of the solidification shrinkage of each secondary infiltrant, since the thermal expansion of the skeletal material may be considered negligible. It should be noted that there is no evidence of gross shrinkage in any of the composite systems.





Wrought

36.231.**3**3391/0**80.6**0

36.231.S4138/ORD.62



Figure 9. Microstructures of Composite Materials

: •



Figure 10. Microstructures of Composite Materials

### DISCUSSION

1 \*

One of the objectives of this study was to determine the contribution of each of the components in a composite system toward the resulting properties of that system. An examination of the compressive yield strength data obtained with single materials and with composites composed of these materials does show that, for many of the combinations, the strength of the composite is proportional to that of the component alloys in the composite. Figure 11 is a plot of the measured compressive yield strengths versus the calculated strengths. The calculated strength is simply the sum of the strengths of each component in proportion to its relative volume in the composite; i.e., calculated strength equals 0.38 times the strength of the skeleton plus 0.62 times the strength of the secondary infiltrant. Those points which do not fall close to the theoretical line represent materials which have the largest differences between the strength of the two phases.

To better illustrate this observation, the same data are plotted in Figure 12. The ordinate represents the percentage of the calculated strength actually realized in the composite, and the abscissa the ratio of the compressive yield strengths of the component phases. This graph shows that the systems whose actual strength did not correspond with the calculated values were those where the strength ratios between the phases were more than four. As the disparity between the strength of the phases became greater, the disparity between the calculated and actual strengths of the composites also became greater. This same kind of analysis was applied to the compressive strengths measured at 10 percent deformation. These data also showed a sharp departure between the actual and calculated values when the ratio of the strengths of the phases was greater than four.

The working introduced into the composite materials raised the compressive strength level in all combinations tested. With the exception of the composite containing the Al-Cu<sup>1</sup> eutectic, this may be attributed, in part, to the work hardening of the metals. The working performed on the Al-Cu eutectic composite was carried out at a temperature well above the recrystallization point of the aluminum matrix, and therefore, this cannot be responsible for the increase. It is believed that the substantial increase in strength obtained with this composite is associated with some bonding between the components of the composite in conjunction with the diffusion of copper into the aluminum matrix.

Another factor which may serve to increase the strengths of composites of this type may be associated with the reduction of the section thickness of the soft primary phase. It is believed that

36.231.82794/ORD.62



Figure 11. Coloulated vs estual Compressive Yield Strength (0.2% offset) of Cast Netal-Metal Composites

36.231.S2795/ORD.62



Figure 12. Realized Compressive Yield Strength (0.2% offset) as a percentage of the calculated Strength

this phase should be considered as analagous to the solder is a soldered joint. This phase should serve a similar purpose in the composite structure, viz., that of bonding the strong phase into a coherent structure. If the proper reduction ratios are selected in working the composite, the soft phase should be reduced sufficiently in section so that it will develop the same kind of joint strength pattern as is observed in soldered joints of progressively thinner section. As the joint thickness is reduced, the joint strength increases greatly. It is anticipated that this would be the case if the optimum working were introduced into these composites.

In addition to the aforementioned factors, it may be noted that an orientation of phases may serve to strengthen these composites in alignment with the direction of working.

Although the strength levels reached with the two component systems prepared in the course of this study are not impressive, the data do serve to indicate trends which ultimerely may reach interesting levels. The solid Al-Cu sutectic developed a yield strengthto-density ratio of almost 700,000 inches. Assuming that the contribution of the phases in a two phase system should be proportionate to the volumes present, the 2S A1/A1-Ou eacectic composite should develop a strength-to-density ratio of approximately 460,000 inches. The actual values obtained for this composite is only 25 percent of the potential strength of the material. Working of this composite resulted in doubling the strength-to-density ratio. It is anticipated that improved working practice and proper selection of the composite phases should produce a substantial increase in the strengths of these composites. This extrapolation is based upon the thin bond phenomenon noted previously and upon the use of extrusion as a working technique. The extrusion studies of composites (described in Part 11 of this report) indicate that this method should be far superior to the forging and swaging methods employed in preparation of these samples. For example, the swaging techniques were totally inadequate for reduction of metal-salt composites. The extrusion experiments described in Part II of this report show that the antimonial lead-salt composite could be extruded with a 10/1 diameter reduction without difficulty. In view of the great difference in the characteristics of these two phases, the extrusion method provises to tolerate large differences in the properties of the component phases of the composites.

Future work will be concerned with the extrusion of composite systems and evaluation of the mechanical properties of the materials. Because of the strength potential indicated for composites which contain intermetallic compounds, the major effort will be directed toward the study of these materials.

### PART II - EXTRUDED CELLULAR METAL

### METHODS AND MATERIALS

The working of a cellular metal skeleton will result in compaction of the material and reduction in the void volume. In order to prevent closing of the voids during working, it is necessary to perform the working operation with the soluble component "in situ." The following working processes were examined as possible means for reduction of composite metal-salt billets: (a) rolling; (b) swaging; and (c) extrusion. Test billets prepared for the first two methods were sheathed with solid aluminum envelopes in an attempt to avoid break-up of the composite during reduction. The material resulting from both of these processing procedures was unsatisfactory. This was attributed to the lack of sufficient constraint during working, which permitted break-up to occur.

The extrusion process appeared to offer the degree of constraint for the material that was thought to be necessary. Since a hot extrusion facility, necessary for aluminum, was not available at Frankford Arsenal, it was decided to employ a model of the system to test its feasibility. Lead-salt composite billets were prepared and extruded through a 0.50-inch diameter die. A Watson-Stilman press, used to extrude antimonial lead bullet core stock, was used for this purpose.

### Extrusion Procedure

Three billets were prepared for these tests. Figure 13 shows leached sections of two of these billets. The metal is 9 percent antimonial lead, the billets are 4.5 inches in diameter by 5 inches long, and the average cell diameters are 0.093 inch and 0.033 inch. The third billet was prepared in a manner identical to that represented by the coarser cell material except that pure lead was used.

The extrusion press had its cylinder oriented vertically and the extrusion direction was downward. A conical die was inserted in front of the extrusion die to promote proportional reduction of the billet cross-section. This apparently was effective since the thin solid skin which surrounded the billet section was transferred to the extruded rod. Figure 14 shows a partially extruded billet which was removed from the press. The salt was leached (Appendix) to more clearly show the flow pattern.





36.231.S3545/ORD.61



Figure 14. Partially extruded Cellular Aluminum Billet

Extrusion was begun with material and dies at room temperature. At a pressure of 800 tons (40 tons/in.<sup>2</sup>), which happened to be the limit of the press capacity, the composite material began to move slowly through the die. As extrusion proceeded, the rate increased due to heat generated in the billet and die during extrusion. The extruded material was removed from the press as short lengths of rod. The extrusion fractured into these lengths because of the sharp radius of the guide tube used to carry the extruded metal away from the die orifice. It was not possible to eliminate the guide tube because the vertical orientation of the press required a sharp radius to bring the extruded stock away from the base of the machine. It was apparent, however, that were a horizontal press used, extruded rods of any desired length could have been obtained. When the pure lead-salt composite was extruded, the material began to move at a pressure of 500 tons (25 tons/in.<sup>2</sup>). The extrusion, however, was unsatisfactory. It appeared that the salt composite fractured during the process.

### Examination of the Extrusions

Visual examination of the extrusions revealed that the composites which contained the 9 percent antimonial lead did not suffer from any signs of break-up during processing. The edge revealed a large number of cells through the section and was further evidence that the composite deformed as a unit. The pure lead sample, however, behaved differently in the press. It appeared that the salt crystals fractured during extrusion and were carried through embedded as fragments in the lead matrix. In addition, many surface imperfections appeared on the extruded rod.

In order to make a visual examination of the condition of the salt component after extrusion, the metal component was melted away with a torch, exposing the salt. This confirmed the observations made on the extrusion itself. The salt contained in the antimonial lead composites showed evidence of having been plastically deformed during extrusion and was recovered as bundles of fine filaments. Figure 15 shows a typical example of the condition of the salt after extrusion. The salt contained in the pure lead composite was present in the form of fragments which were not much smaller than that contained in the extrusion billet.

Qualitative evaluation of the leaching characteristics of these extrusions indicated that leaching proceeded more rapidly than with the as-cast material. This was thought to be due to the fact that, for the most part, each cell extended the full length of the sample.

36.231.S0570/ORD.62



Mag: Approx 3X Figure 15. Salt filaments recovered from extruded Antimonial Lead (9 percent Sb)-NaCl Composite Rod

This means that there were no restricted passages such as are encountered in leaching as-cast material. It is believed that the passages which connect the individual cells with one another are chiefly responsible for the slower leaching rates observed with equiaxed metal-salt composites.

If it is assumed that the extruded billets are proportionately reduced during extrusion, the cell dimensions of the extruded material can be predicted on the basis of the cell dimensions of the extrusion billet. The cross-sectional area of the cell in the extruded material is reduced by a factor which is the square of the reduction ratio. In the case of a 9:1 diameter reduction, the sectional area of the cell in the extruded material is 81 times smaller than that of the billet. In order to account for the full volume of material contained in the original cell, the extruded cell must be 81 times longer than that of the cell in the billet. Its length in relation to the diameter of the cells in the extruded rod is  $r^{3}d_{e}$ , where r is the reduction ratio and  $d_{e}$  is the cell diameter in the extrusion. Measurements made on the filaments recovered from the extruded material confirmed the hypothesis that the billet reduction was proportional throughout its entire section. The dimensions of these filaments very closely agreed with those computed from the original cell size. Figure 16 shows radiographs of 1/8 inch thick sections taken from the extruded rod. It can be clearly seen that the structure which is characteristic of the billet (9 percent Sb) has been carried through to the extruded rod. The pure lead sample, however, confirms that deformation of the salt did not occur and that it is present as fragments of the original aggregate.

### DISCUSSION

The scope of these experiments with extrusion of metal-salt composites was limited due to lack of hot extrusion facilities. The results, however, indicate that the extrusion process can be useful for fabrication of cellular metal. It has been demonstrated that metal-salt composite billets can be extruded into rod and that the salt component of the system will behave as a ductile material if the pressures are adequate. Other metal-salt systems should lend themselves to the same kind of processing by control of extrusion temperature, which is, in effect, a means for control of the pressure applied to the metal.

Practical applications of this processing can be discussed only on a speculative basis at this point. The process may find application for manufacture of the following types of items.

Mag: 6X Figure 16. Positives of radiographs of transverse sections of Lead-Salt Composites

Pure Lead

Antimonial Lead





36.231.53688/ORD.61

.

### Filters

By control of the cell size of the billet and the extrusion ratio, it should be possible to economically produce extruded cellular stock of aluminum base alloys having highly directionally oriented cells of accurately controlled cross-section. This stock could be sliced and leached to form disc filters. Filters of this type should be much superior to currently available types because the directionality of the pores or cells would correspond exactly with the direction of flow. This would minimize pressure drop through the filter and would permit the manufacture of filter discs having any desired characteristic for the exclusion of undesirable particles. For example, a billet prepared with 100-mesh soluble aggregate, reduced ten diameters by extrusion, would have cells which are 0.015 mm (0.0006 inch) in diameter and 15 mm (0.6 inch) long. A disc 0.2 inch thick cut from this extrusion would have two-thirds of its cells run completely through the section.

### **Heat Exchanger Tubes**

Tube bundles of the type used for heat exchange applications could be conveniently fabricated by this technique providing the tube lengths required are not excessive. An extrusion billet prepared with a solid skin representing 5 percent of its diameter and containing 2-inch diameter aggregate, could be reduced ten diameters by extrusion. This would result in extruded rod which would, in effect, be a bundle of tubes, each 0.2 inch in diameter, and would run for 2,000 inches in length. The tube bundle would be sheathed in a solid skin representing 5 percent of its diameter. It should be feasible to leach rods several feet in length to form the tube bundles. An eight-foot rod produced under these conditions would have 95 percent of its cells run the complete length of the rod.

### Ultrafine Wire Manufacture

The same extrusion process used to produce the long cellular structure should be amenable to the manufacture of ultrafine wire. This could be done by using the metal phase as aggregate and preparing a salt-metal composite extrusion billet. This application may be visualized as a bundle of copper wires completely embedded longitudinally in a salt matrix. If the wires are 0.010 inch in diameter and the extrusion ratio is twenty, the wire diameter would be reduced to 0.0005 inch and each wire would be drawn out to 400 times its original length. The wires could be recovered from the extruded rod by leaching and spooling the wire as the surface strands are freed by the leaching liquor. This technique could be applied not only to round wire, but also wire that is square, oval, or any other desired shape.

### APPENDIX

### LEACHING NOTE

An improved method for leaching the metal-salt composite has been developed. A billet (0.83 mm cell size), 11 cm diameter by 11.5 cm long, was submerged in a 4000-ml beaker of water in accordance with practice described in the earlier report. The billet occupied a volume of 1090 cc containing 1120 gm of metal and 1450 gm of salt. The water was descrated by vacuuming before the beaker was placed in a steam autoclave. The pressure was raised to 20 psi and maintained at this level for 30 minutes. The steam was then turned off and the autoclave allowed to return to atmospheric pressure. Approximately 3000 ml of liquid were recovered and found to have reached a salt concentration of approximately 25 percent, representing 900 gm of salt. The procedure was repeated and this time the liquid reached a concentration of 15% NaC1, representing an additional 500 gm of salt, accounting for substantially all of the salt originally present in the billet. The metal was then rinsed and dried. It weighed 1100 gm, confirming that all of the salt had been removed.

This treatment did not result in any discernable corrosion of the metal, which always occurred when other leaching techniques were used for a billet of this size. In addition, the leaching was accomplished in less than 10 percent of the time formerly required.

It is believed that the more rapid leaching is due to the following factors. Increased solubility of the salt at the higher temperatures results in a greater density of the liquid immediately adjacent to the salt, producing more active concentration currents as the denser, salt-laden liquid settles to the bottom of the container. The deaeration of the water, together with the steam atmosphere, results in an oxygen-free environment, greatly minimizing corrosion of the metal. This corrosion is ordinarily the chief source for the generation of gas bubbles which limit access of the leaching liquid to the salt. Finally, the diffusion process, which is the chief mechanism for movement of the salt in confined areas of the billet, proceeds at a greatly accelerated rate due to the elevation of the temperature of the system.

This benefit can only be realized to advantage because of the favorable environment. Prior experience has shown that elevation of the temperature without exclusion of oxygen simply increases corrosion rates, generates more gas bubbles, and greatly slows the leaching process.

### DISTRIBUTION

### DEPARTMENT OF THE ARMY

- 1 Commanding General U.S.Army Materiel Command Attn: AMCRD-RS-CM-M Washington 25, D. C.
- 1 Commanding Officer U.S.Army Materials Research Agency Attn: AMXMR-OPT Watertown Arsenal Watertown 72, Mass.
- 1 Commanding Officer Ammunition Procurement and Supply Agency Attn: SMUAP-Mat'ls Engineering Joliet, Illinois
- 2 Commanding General Army Tank Automotive Center U.S.Army Mobility Command Attn: SMOTA-RCM.1 Detroit Arsenal Centerline, Michigan
- 1 Attn: SMOTA-RCS
- 2 Commanding General U.S.Army Weapons Command Attn: Laboratory Rock Island Arsenal Illinois
- 1 Commanding General U.S.Army Munitions Command Attn: AMSMU-S, Dr. J.V.R.Kaufman Dover, New Jersey
- 1 Attn: AMSMU-I, Mr. R. M. Schwartz
- 1 Attn: AMSMU-E, Mr. C. H. Staley
- 1 Commanding Officer Harry Diamond Laboratories Attn: AMXDO-TIB Washington 25, D. C.

- Commanding Officer Lake City Arsenal Independence, Missouri
- 1 Commanding Officer Picatinny Arsenal Attn: Mr. J. Matlack Plast cs & Packaging Lab Dover, New Jersey
- 1 Commanding Officer Rock Island Arsenal Attn: Mr. Robert Shaw, Laboratory Rock Island, Illinois
- Commanding Officer Springfield Armory Attn: Mr. E. Abbe Springfield, Mass.
- Commanding Officer Watertown Arsenal Attn: Technical Reference Section Watertown 72, Mass.
- Commanding General U.S.Army Test & Evaluation Command Attn: STEAP-DS-TU, Mr. W. Pless Aberdeen Proving Ground, Md.
- 2 Attn: Library
- Commanding Officer Ballistic Research Laboratory Attn: Mr. E. E. Minor Aberdeen Proving Ground, Md.
- Commanding Officer
   U.S.Army Coating & Chemical
   Laboratories
   Attn: Dr. C. Pickett
   Aberdeen Proving Ground, Md.
- Commanding Officer Army Training Command School U.S.Army Combat Development Command Attn: Combat Support Group Aberdeen Proving Ground, Md.

- 1 Commanding General Engineering R&D Laboratory U.S.Army Mobility Command Fort Belvoir, Virginia
- 1 Commanding General U.S.Army Missile Command Attn: Documentation & Technical Information Branch Redstone Arsenal, Alabama
- 1 Attn: Mr. R. Fink, AMSMI-RXX
- 1 Attn: Mr. E. J. Wheelahan AMSMI-RSM
- 1 Attn: Mr. R. E. Ely
- 1 Attn: Mr. T. N. L. Purghe
- 1 Attn: Mr. E. Fohrell
- 5 Attn: Mr. C. H. Martens
- 1 Commanding General U.S.Army Electronics Command Attn: Mr. H. Kedesky Fort Monmouth, New Jersey
- 1 Commanding General Chemical - Biological-Radiological Agency Attn: Chemical R&D Laboratories Edgewood Arsenal, Maryland
- 1 Commanding Officer Army Research Office-Durham Attn: Metallurgy & Ceramics Div Box CM, Duke Station Durham, North Carolina

DEPARTMENT OF THE NAVY

1 - Chief, Bureau of Ships Department of the Navy Attn: Code 343 Washington 25, D. C

- 1 Commander U.S.Naval Ordnance Laboratory Attn: Code WM Silver Spring, Maryland
- Commandant
   U.S.Naval Weapons Laboratory
   Attn: Terminal Bellistics Lab
   Dahlgren, Va.
- 1 Commander U.S.Naval Ordnance Test Station Attn: Code 5557 China Lake, Calif.
- 1 Chief, Bureau of Naval Weapons Department of the Navy Attn: RRMA-211 Washington 25, D. C.
- 1 Commander U.S.Naval Research Laboratory Attn: Mr. J. E. Scrawley Anacostia Station Washington 25, D. C.
- DEPARTMENT OF THE AIR FORCE 1 - Commanding General Aeronautical Systems Division Attn: WCTRL-2, Materials Lab. Wright-Patterson AFB, Ohio
- 1 Attn: WCRRL, Aero Research Lab
- Hq, Air Research and Development Command Attn: RDTDPA Andrews Air Force Base Washington 25, D. C.
- 1 Commander Arnold Engineering & Development Center Air Research & Development Center Tullahoma, Tennessee

- Department of Defense Agencies 1 - Defense Metals Information Center Battelle Memorial Institutue Columbus, Ohio
- 10 Defense Documentation Center Arlington Hall Station Arlington 12, Virginia

### Other Government Agencies

- 1 Geo. C. Marshall Space Flight Center Attn: Mr. W. A. Wilson, M-ME-M Huntsville, Alabama
- 1 National Aeronautics and Space Administration Attn: Mr. B. G. Achhammer Washington 25, D. C.
- 1 Attn: Mr. G. C. Deutsch
- 1 Attn: Mr. R. V. Rhode
- 1 NASA, Lewis Flight Propulsion Laboratory Attn: Library 21000 Brookpark Road Cleveland 11, Ohio
- 1 U.S.Atomic Energy Commission Attn: Office of Technical Information Extension P.O. Box 62 Oak Ridge, Tennessee
- Army Reactor Branch Division of Reactor Development Atomic Energy Commission Washington 25, D. C.

Consultants

- Mr. Carson L. Brooks Reynolds Metals Company 4th & Canal Streets Richmond, Virginia
  - Dr. Robert S. Busk Dow Chemical Company Midland, Michigan
  - 1 Dr. LaVerne W. Eastwood Olin Mathieson Chemical Corp. Metallurgy Division 400 Park Avenue New York 22, N. Y.
  - Mr. J. B. Hess Dept of Metallurgical Research Kaiser Aluminum & Chemical Corp. Spokane 69, Washington
  - Dr. Schrade F. Radtke American Zinc Institute 60 E. 42nd Street New York 17, N. Y.
  - 1 ~ Dr. Thomas A. Read University of Illinois Urbana, Illinois
  - Dr. William Rostoker Armour Research Found;tion Illinois Inst of Technology 10 W. 35th St., Chicago 16, Illinois
  - Mr. Robt H. Brown Aluminum Company of America Alcoa Research Laboratories P. O. Box 772 New Kensington, Penna.

<ol> <li>Metallurgy</li> <li>Celluiar Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Liribons Science</li> <li>Tilli Intervention</li> <li>Nore: obtain Copies from Defense</li> <li>Documentation Center.</li> </ol>	1. Metallurgy 2. Cellular Materials 3. Composite Materials 1. POLONSKY, L. 11. LIPSON, S. 111. FA Rpt R-1668 111. FA Rpt R-1668 111. FA Rpt R-1668 111. FA SOL6.11.84.3 111. FA Rpt R-1668 111. FA Rpt R-1688 111. FA Rpt R-1668 111. FA Rpt R-1688 111. FA Rpt R-16888 111. FA Rpt R-16888 111. FA Rpt R-16888 111. F
AD- ACCESSION NO. R-1668 FRAKFORD ASSIMI, Research and Development Group, FRAKFORD ASSIMI, Research and Development Group, FRAKFORD ASSIMI, Research and Development Group, ROPERTIES AND DORLING CHARACTERISTICS OF CAST GELLULAR AND CORPOSITE MUTERIALS by L. Johnsky and S. Lipsen REPERTIES AND DORLING CHARACTERISTICS OF CAST GELLULAR AND CORPOSITE MUTERIALS by L. Johnsky and S. Lipsen REPERTIES AND DORLING CHARACTERISTICS OF CAST GELLULAR AND CORPOSITE MUTERIALS by L. Johnsky and S. Lipsen Report R-1668, February 1963. 35 pp. Incl 11lus & tables OGG 5036.11.843; DA Froject 5939-32-003 This report investigates the properties and vorking this report investigates the properties and composite materials. The properties of the component phases of the system studied were determined in the collular and solid form. The properties of the cast composites showed that "Anne phases of the composite stronger than a poil of for phases and not excessive (the stronger phase bing no more than four times stronger than the waker), the prop- netties of the composite the thratectristics of the com- ponent phases. Tests conducted with extruded metal-salt composites showed promise.	AD. A.C.ESSION NO. R-166 FIAUTORD ANSTANL, Research and Development Group, Thiladelphia 1913; Fa. Thiladelphia 1913; Fa. Thiladelphia 1913; Fa. ADD CORFORTE AND WORKING CHARACTERISTICS OF CAST CELIULAR AND CORFORT AND WORKING CHARACTERISTICS OF CAST CELIULAR AND CORFORT RETRINTS by L. FOLDENSY and S. LAPON RODE R. 1963; Ja Project 5393-32-008 This report investigates the properties and vorking characteristics of cast collular and composite materials. The properties of the cast composites showed that form. The properties of the cast composites showed that form. The properties of the cast composites showed the form the difference between the strength of the component phases was not excessive (the stronger phase being no- pose and not characteristics of the com- ponent phases. Tests conducted with extruded metal-sait composites showed promise.
<ol> <li>Metallurgy</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>POLONSKY, L.</li> <li>II. LIPSON, S.</li> <li>III. LIPSON, LIPHTANIONS: INCOMPACING SCIENCES (INCOMPACING SCIENCES)</li> </ol>	<ol> <li>Metallury/ 2. Cellular Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Foldonsky, L.</li> <li>II. LIPBON, S.</li> <li>Distribution Materials</li> <li>Distribution Center.</li> </ol>
AD- ACCESSION NO. R-1668 RAMERAL, Research and Development Group, FRANKTES AD WOKING CHARACTERISTICS OF GAST CELLUAR WHI Jade Phila J9137, Pa. REDORFIES AD WOKING CHARACTERISTICS OF GAST CELLUAR AND COMPOSTE MATALTS by L. POLONSY and S. Lipson KUD COMPOSTE MATALTS by L. POLONSY and S. Lipson GAST R-1668, February 1963. 35 Pp indi (11us & tables ONS Code 5026,111.643; DA Project 5959-32.008 This report investigates the Properties and Working This properties of the component phases of the system it, properties of the component phases of the system that are determined in the cellular and solid form. The properties of the component phases of the system that are to between the stronger phase being no the fifterene between the stronger that where the fifterene between the stronger that the weaker), the prop- ruce that four characteristics of the component phases of a Annaledge of the characteristics of the com- puent phases. Teeks conducted with extruded metal-sult composites thoreal promise.	<ul> <li>AD- ACCESSION NO.</li> <li>Rrieds</li> <li>RAD- ACCESSION NO.</li> <li>REALENS</li> <li>RAD- ACCESSION NO.</li> <li>REALEND ARSEMAL, Research and Development Group, FAMICAGE TER MURCHER CHARACTERISTICS OF CAST CELIULAR</li> <li>RODESITE MAD DORXING CHARACTERISTICS OF CAST CELIULAR</li> <li>RODESITE MATERIALS</li> <li>PAD- ADDESITE ADDESITE ADDESITES</li> <li>PAD- ADDESITE ADDESITES ADDESITE</li> <li>PAD- ADDESITES ADDESITES ADDESITES</li> <li>PAD- ADDESITES ADDESITES</li></ul>

,

1. Metallurgy 2. Celnular Materials 3. Composite Materials 1. POLONSNY, L. III. LITSON, S. III. PA Ret M1663 1. 045 305,111843 D. 5393-32-008 N. 045 305,111843 D. 5393-32-008 Distrumution Libitizations: None; obtain copies from Defense Documentation Center.	<ol> <li>Merallurgy</li> <li>Cellular Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Nones 5026.11.843</li> <li>Distrubution Lintrations: None; obtain copies from Defense Documentation Center.</li> </ol>
AD- ACCESSION NO. R-166 FLAGORD MASDAL, Research and Development Group, Thiladelphia 19137, Fa. Thiladelphia 19137, Fa. REQUESTIES AND MONETING CHANACTERISTICS OF CAST CELLULAR AND CONFOSTIE MATELIALS by L. POLONEN and S. Lipson Report E-1668, February 1953, 35 pp incl 11lus & tables ONS Code 5026.11.843; DA Froject 5893-32-008 This report investigates the properties and working characteristics of cast cellular and composite materials. The properties of the composite that where the properties of the composite that the properties and working characteristics of cast composite share being no poset than four times stronger than the evelved, the prop- net and four times stronger than the verified on the posites showed promise.	AD- ACCESSION NO. B-1668 FALTOR MASTMUL, we search and Development Group, FALTAGED MASTMUL, we search and Development Group, Fullade phila 19137 #a. Fullade phila 19137 #a. MD CORPOSTE MATERIANS by L. Folonsky and S. Lipson AND CORPOSTE MATERIANS by L. Folonsky and S. Lipson Report R-1668, Fohumay 1963. 35 pp incl 111us & tables OGS Code 5026.11.843; DA Froject 3893-23-008 Code 5026.11.843; DA Froject 3893-24, DA Froject Composities abrowed the characteristics of the com- ponent phases. Tests conducted with extruded metal-sait composities abrowed promise.
<ol> <li>Metallurgy</li> <li>Cealular Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>POLONSKY, L.</li> <li>I. POLONSKY, L.</li> <li>I. IJFSON, S.</li> <li>II. IFSON, S.</li> <li>II. IJFSON, S.</li> <li>III. IJFSON, S.<th><ol> <li>Herallurgy</li> <li>Cellular Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>POLONSKY, L.</li> <li>LI LIESON, S.</li> <li>LI LIESON, S.</li></ol></th></li></ol>	<ol> <li>Herallurgy</li> <li>Cellular Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>Composite Materials</li> <li>POLONSKY, L.</li> <li>LI LIESON, S.</li> <li>LI LIESON, S.</li></ol>
AD- ACCESSION NO. R-1666 R-1666 R-1666 R-1666 R-1666 R-1666 R-100CHOSTES MOXING CARCTERISTICS OF CAST CELIULAR MAD COMPOSIES MOXING CARCTERISTICS OF CAST CELIULAR MAD COMPOSIES MOXING CARCTERISTICS OF CAST CELIULAR MAD COMPOSIES MOXING CARCTERISTICS OF CAST CELIULAR Report R-1666, February 1963. 35 pp incl illus & tables OMS Code 5026,11.843; DA Froject 5993-32-008 This report investigates the properties and working constructions of the component phases of the system the properties of the component phases of the system studed were determined in the cellular and solid form. The properties of the composite showed that Mere the properties of the composite showed that where the fifterence between the stronger phase being no core than four times stronger than the weaker), the prop- terties of the composite system could be prediced on the potent phases. Tests conducted with extruded metal-salt composites showed promise.	AD- ACCESSION NO. R-1665 RANGTOD ASSEMAL, Research and Development Group, Thiladelphia 19137, Pa. Thiladelphia 19137, Pa. Thiladelphia 19137, Pa. Thiladelphia 19137, Pa. RAND CHOSTIE WARKLAS by I. Polonsky and S. Lipson AND CHOSTIE WARKLAS by I. Polonsky and S. Lipson AND CHOSTIE MARKLAS by I. Polonsky and S. Lipson AND CHOSTIE AND POLOSTIE AND POLONS ONS Code 5026.11.843; DA Project 5393-32-008 Characteristics of the component phases of the system The properties of the composite stronger by also being no studied were determined in the cellular and solid form. The properties of the composite stronger than don't difference the difference between the stronger of the com- the difference of the characteristics of the com- terties of the composite stronger than the weakery, the prop- terties of the composite stronger than the weakery, the prop- terties of the composite stronger than the weakery is the prop- terties of the composite stronger than the weakery is the form- primer phases. Tests conducted with axtruded metal-salt composites showed promise.

.

•